BX1938 Installation Instructions
1999 Dodge Ram 1500 Sport

The bumper and rock guard are removed to install the baseplate. The attachment tabs extend
through the grill approximately four inches.

1.

The dimensional variations between otherwise identical cars can

Remove the flexible rock guard from the bottom
of the truck by removing the torque bolts from
the back side.

Remove the bumper by removing the nuts from
the backside of bumper with a 18mm wrench,
there are two on each side of the bumper. Be
sure to disconnect the lights before removing
the bumper.

CROSS MEMBER

A——

Slide the main weldment (ltem 1) between

bumper brackets that extends up. Use existing holes. Insert the spacer (Item 5) on each side,
using the 1/2 x 1 3/4 hex bolts, and lock washers (Items7 and 10), loosely bolt the weldment to
the brackets. Be sure to use Loctite on all bolts.

Bolt the center braces (Items 4) to the main weldment with the 1/2 x 1 3/4 hex bolts, lock washers,
and hex nuts (ltems 7, 8, 9 and 10). Use the bolt plates, lock
and flat washers (ltems 6, 8, 9 and 10), and hex nuts to bolt the
other end to the cross member.

be considerable. While the location and size of the holes in the
baseplate were designed to allow for easy installation, it may
be necessary to file a hole slightly to allow a bolt to clear.

Bolt the side braces (items 2 and 3) to the main weldment with
the 1/2 x 1 3/4 bolts, flat and lock washers, and hex nuts (ltems
7, 8 and 10) notice there is a passenger's side and drivers's
side brace. Bolt the other end of the brace to the face of the
cross member with the bolt plates using ltems 6, 8 and 10.
Again go through the big hole in the cross member with the bolt
plates.

Once all bolts have been started tighten and torque according
to the torque charts in the General Instruction Sheet. Replace
the bumper and rock guard.

Install the tow bar and safety cables according to the instructions included in their packages. Do
not substitute other devices if the tow bar pin and clip are lost.

DEALER OR INSTALLER: BE CERTAIN THE USER RECEIVES THE INSTRUCTION SHEET.

292-2517 2/99 1of2

Automatic Equipment Mfg. Co.
One Mill Road, [ndustrial Park e Pender, Nebraska 68047



Tools Required

3/4 Wrench Torque Wrench Loctite 18MM Wrench

Parts List

Ref. No. Qty. Part No. Description
1 1 TR e TR e R S R T Baseplate, BX1938
2 1 e SR R L SR B e o R Side Brace, DS
g 1 SO MENT . e ek Rt st saneenes ke e ...... Side Brace, PS
4 2 JO2BBB3 ....... o cscsiiviassssasssanersssaasssssrssssssssnsanesssinrisnsdsesssnnsonnissats Center Brace
b 2 10 oo, RN SRR s S R e RO Flat, Side Bracket
6 4 BE BB .. coiiiisiieerserssssensesnuaistsssnsansesessonsuios satniesinssasssosnvararis Widm't, Boltplate
I 28 r L s R NS o o B 1/2-13 x 1 3/4 Hex Bolt
8 0 D02-0005 ..oveeeeeereeerssersseessssersssessssasssssssssessssesaasarassssssssssasansasnes 1/2-13 Hex Nut
9 4 D03-0005 ...ueeeeeererreererssseesssanesserssssasssessssassasesssasssasassssessasssaasse 1/2 Flat Washer
10 10 et b e RSPV SN s O RGO SN 1/2 Lockwasher

© 1999 Automatic Equipment
292-2517 2/99 2of 2 Mfg. Co. Pender, NE 68047




